
 
 
 

MOBILE MIXERS 

PARTS MANUAL 
 

 
 

203 - 253 - 303 
 

TRAILER AND STATIONARY MODELS 
 

 
 
 

Serial number up to  _____________                       
  
 

 
Harsh International, Inc. 

600 Oak Ave. 
Eaton, CO  80615 

(970) 454-2291 
Fax: (970) 454-3491 
lpd@harshenviro.com 

 
 
 

Price: $2.50      Parts book number: 102875D

Cole
Placed Image



 
 

 
 

 

  
 
  
  
  
 

 

 
 
 

 
 
 

 
 

 

 

 
 
 

  
 

 
  
 
  

 
  
  
  

 
 

 
  

 
 

 

 
 
 

 
 

 
 
 

 
  
  

 
 

 

 
 
 

 
 

 
 
 

 
  
  

 
 

 

 
 
 

 
 

 
 
 

 
  
  

 
 

2 

 

 
 
 

 
 

 
 
 

 
  
  

 
 

  
 

  
  
 

 

 
 
 

 
  
  

 
 

TABLE OF CONTENTS

HARSH Mobile Mix Limited Warranty .............................. 4
Parts Ordering Information ............................................... 7
Mixer Orientation ............................................................... 8
Trailer Frame .................................................................... 9
Driveline – Trailer ............................................................. 10
Auger Assembly ............................................................... 12
Rear Drive ....................................................................... 14
Discharge Group - Triple Short.................................... 16
Discharge Group - Triple Extended .............................. 20
Discharge Door Group .................................................... 24
Trailer Hydraulics ............................................................ 26
Electric Control-Hydraulics .............................................. 27
Integral  Hydraulics ......................................................... 28
Drop  Chute  Cylinder ...................................................... 29 
Discharge  Door  Cylinder ................................................ 30 
Liners & Hay Shelves ..................................................... 31 
Door Marker – Trailer .................................................... 33 
Rear  Oil Bath ................................................................. 34
Chain Closure ......................................................... 35 
Chain  Closure  Door ....................................................... 37 
Mixer Decals ................................................................... 39
Tub  Guard ...................................................................... 41
Stationary  Parts ............................................................. 42
Stationary Drive/With Welded Drive Shaft 303 .............. 43
Stationary Drive/With Welded Drive Shaft 203 & 253 .... 45



3
 

- Sprockets



4



5



6



 

 

 
 

 

 

 

 

 
 

 

 
 

 

 

 

 

 

 

 

  
 

 

 

 
 

 
  

  
 

 

  

PARTS ORDERING INFORMATION

To assure continued safe and efficient operation and to maintain the validity of your 
warranty use only genuine Harsh replacement parts.  To obtain the correct parts for
your mixer, contact the nearest Harsh equipment dealer in your area.  If no Harsh
dealer is available, contact Harsh International Inc., 600 Oak Avenue, Eaton, CO 
80615,  (303) 454-2291.

When ordering parts, be sure to know the Model and Serial numbers of the machine.
For the quickest service when ordering by phone, be prepared to state the part number 
and description as well as the Parts Manual part number, the page number and item 
number of the part(s) you are ordering.

Always have repairs performed by qualified Service Personnel from your Harsh dealer.

All information, illustrations and specifications contained in this manual are based on the 
latest product information available at the time of printing.

Harsh International, Inc. reserves the right to make changes to manuals, parts or 
assemblies at any time without prior notice.

REPLACEMENT MANUALS

Replacement or extra Operator's Manuals and Parts Manuals can be downloaded on
our website www.harshenviro.com or contact your local dealer.

All Operator's Manual's and Parts Manuals are ordered by Model number and Serial 
number of your unit.

There is a nominal cost for each manual ordered.

!!!! IMPORTANT !!!!
Before attempting to operate, inspect, adjust, repair or replace any part of your machine 
be sure to be thoroughly familiar with your Operator's Manual and observe all safety 
notices; both printed in the manual and on decals located on the machine.

FAILURE TO OBSERVE THESE SAFETY RULES COULD RESULT IN
  SERIOUS INJURY AND/OR PROPERTY DAMAGE!

7 



 

 

Mixer Orientation 
 
 

8 

Cole
Placed Image



 
 

TRAILER FRAME 

ITEM PART # QTY DESCRIPTION ITEM PART # QTY DESCRIPTION 
1 A17879 AR TRAILER FRAME ASS'Y (203) 22  101924  2 HUB 
1 A17878 AR TRAILER FRAME ASS'Y (253) 23  101923  2 BEARING CUP 
*1   A18192   AR TRAILER FRAME ASS'Y (303) 24  101926  2 NUT 
*1   A17887   AR TRAILER FRAME ASS'Y (303) 25  101927  2 HUB CAP 
2 100254  4 NUT 26  101929  2 COTTER PIN 
3 100271  4 WASHER, LOCK 27  100173  2 WASHER 
4 100545  4 SCREW, HEX HD CAP 28  101921  2 BEARING CONE 
5 101891  4 SCREW, HEX HD CAP *29   101302  2 TIRE, 10 X 20 RAD. IMPLEMENT 
6 300826C  7 NUT *30   101303  2 TUBE, 10 X 20 RADIAL 
7 100272  7 WASHER, LOCK *31   101301  2 RIM, 8 X 20 - 8 HOLE 
8 101811  2 SCREW, HEX HD CAP  *102589  2 WHEEL ASSEMBLY, STANDARD 
9 101893  3 SCREW, HEX HD CAP 32  101925  16 BOLT, LUG 

10  A15253  1 TONGUE 33  15429  1 BUMPER, REAR 
11  100273  2 WASHER, LOCK 34  17890  2 BUMPER, EXTENSION 
12  100378  2 NUT 36  101944  1 JACK 
13  A15248  1 HITCH 37  16740  2 FENDER, TUB MOUNT (203,303) 
14  101394  2 SCREW, HEX HD CAP 37  17168  1 FENDER, TUB MOUNT RH (253) 
15  A15252  1 AXLE ASSEMBLY 37  16878  1 FENDER, TUB MOUNT LH (253) 
16  101446  4 NUT 38  101892  2 SCREW, HEX HD CAP 
17  100554  4 WASHER, LOCK *39   102593  2 TIRE, 40 X 14 AIRPLANE 
18  15373  2 SPINDLE *40   102594  2 TUBE,40 X 14 AIRPLANE 

 *A15374   2 SPINDLE ASSEMBLY *41   102595  2 RIM, 16 X 13 - 8 HOLE 
19  101928  2 SEAL *42   102601  2 FLAP, 16 X 13 CEN. VALVE HOLE 
20  101920  2 BEARING CONE  *102582  2 WHEEL ASSEMBLY, AIRPLANE 
21  101922  2 BEARING CUP     

        
NOTE: AR - AS REQUIRED 

 *1 - A18192 - TRAILER FRAME ASSEMBLY FOR 303 WITH LOAD CELL. 
 *1 - A17887 - TRAILER FRAME ASSEMBLY FOR 303 WITH WEIGH BAR. 
 *A15374 - INCLUDES SPINDLE #15373, NUT #101926, WASHER #100173, AND COTTER PIN #101929. 
 *29, 30, 31 - STANDARD TIRE ASSEMBLY. 
 *102589 - INCLUDES TIRE #101302,  TUBE #101303, AND WHEEL #101301.  
 *39, 40, 41, 42 - OPTIONAL TIRE ASSEMBLY. 
 *102582 - INCLUDES TIRE #102593, TUBE #102594, WHEEL #102595, AND FLAP #102601. 

 

 

9 



 

DRIVELINE - TRAILER 

 

10 



 
DRIVELINE - TRAILER 

 
ITEM PART # QTY DESCRIPTION ITEM PART # QTY DESCRIPTION 

1 101819  3 SCREW 27 102055  1 OUTER PROFILE 
2 17892  1 DRIVE LINE SHIELD 28 102053  2 ROLL PIN 
3 100838  4 WASHER, FLAT 29 102056  1 YOKE 
4 100304  3 LOCK WASHER 30 102057  1 CROSS 
5 100221  3 NUT  31 102574  1 NUT 
6 10983  3 KEY   32  102331 1 SHEAR CLUTCH ASSEMBLY 
7 100055  2 BEARING, PILLOW BLOCK 33 102570 1 SHEAR BOLT 
8 102482  4 SCREW 34 102061 1 CV CONE 
9 100272  8 LOCK WASHER 35 102047  1 YOKE, 540 RPM 6 SPLINE 

10 300826C 4 NUT 36 102052  2 CROSS 
11 15346  1 DRIVE SHAFT (203, 253) 37 102049  1 DOUBLE YOKE 
11 15347  1 DRIVE SHAFT (303) 38 102051  1 INNER YOKE 
14  100785  2 CROSS 39 102054  1 INNER PROFILE 
15 100881  1 SLIP YOKE 40 102059  1 SHIELD TUBE 
16 100884  1 DRIVE SHAFT (203, 253) 41 102062  1 3 RIB CONE 
16 102555  1 DRIVE SHAFT (303) 42 100272 10 WASHER 
17 100598  2 YOKE 43 100230 10 SCREW 
19 15167  1 INPUT ADAPTER SHAFT 44 100250 10 NUT, HEX  
20  A15170  1 INPUT ADAPTER  45  4389  1 SHEAR YOKE 
21 101827  2 BEARING  46  4393  1 HUB, 1 1/4 DIA. 
22 A15707 1 INPUT ADAPTER SHAFT ASSEMBLY  47  4391  24 BALL 
23 101913  1 GEAR BOX PLANETARY 10.8:1  48  4390  1 ZERK, GREASE 
24  102063   1 5 RIB CONE 49 102330 1 DRIVE SHAFT - 540 RPM, 6 SPLINE 
25  102060   1 SHIELD TUBE 50 101444 4 SCREW 
26 102058  2 BEARING PLATE 51 103340 2 SET SCREW 

        
        

 
 
 
 
 
 
 
 
 
 
 
 
 

 

11 



 

AUGER ASSEMBLY 
 

 

 

12 



 
AUGER ASSEMBLY 

 
ITEM PART # QTY DESCRIPTION ITEM PART # QTY DESCRIPTION 

1 A17935 1 AUGER, UPPER RIGHT (203 FEED) 13 A16058 4 STUB SHAFT, REAR 
1 A17948 1 AUGER, UPPER RIGHT (203 HAY) 14 100321 32 SCREW, HEX HD CAP 
1 A17938 1 AUGER, UPPER RIGHT (253 FEED) 15 16055  2 WASHER, FLAT 
1 A17952 1 AUGER, UPPER RIGHT (253 HAY) 16 100273 34 WASHER, LOCK 
1 A17943 1 AUGER, UPPER RIGHT (303 FEED) 17 100248 32 NUT 
1 A17957 1 AUGER, UPPER RIGHT (303 HAY) 18 100337 2 SCREW, HEX HD CAP 
2 A17937 1 AUGER, LOWER RIGHT (203 FEED) 19 16057  2 SPACER, STUB SHAFT 
2 A17946 1 AUGER, LOWER RIGHT (203 HAY)     
2 A17940 1 AUGER, LOWER RIGHT (253 FEED) 5" TUBE FLIGHTING AND KICKERS 
2 A17950 1 AUGER, LOWER RIGHT (253 HAY) 5 16381  AR FLT, RIGHT HAND (FEED) 
2 A17945 1 AUGER, LOWER RIGHT (303 FEED) 5 16380  AR FLT, LEFT HAND (FEED)  
2 A17954 1 AUGER, LOWER RIGHT (303 HAY) 5 15360  AR FLT, RIGHT HAND (HAY) 
3 A17936 1 AUGER, LOWER LEFT (203 FEED) 5 15361  AR FLT, LEFT HAND (HAY) 
3 A17947 1 AUGER, LOWER LEFT (203 HAY) 7 15575  AR KICKER, STANDARD 
3 A17941 1 AUGER, LOWER LEFT (253 FEED) 9 15947  AR KICKER, SHARK FIN 
3 A17951 1 AUGER, LOWER LEFT (253 HAY) 10 15577  AR KICKER, STANDARD 2ND PART 
3 A17944 1 AUGER, LOWER LEFT (303 FEED)     
3 A17955 1 AUGER, LOWER LEFT (303 HAY) 6 1/2" TUBE FLIGHTING AND KICKERS 
4 A17934 1 AUGER, UPPER LEFT (203 FEED) 6 16383  AR FLT, RIGHT HAND (FEED) 
4 A17949 1 AUGER, UPPER LEFT (203 HAY) 6 16382  AR FLT, LEFT HAND (FEED) 
4 A17939 1 AUGER, UPPER LEFT (253 FEED) 6 15362  AR FLT, RIGHT HAND (HAY) 
4 A17953 1 AUGER, UPPER LEFT (253 HAY) 6 15363  AR FLT, LEFT HAND (HAY) 
4 A17942 1 AUGER, UPPER LEFT (303 FEED) 7 15576  AR KICKER, STANDARD 
4 A17956 1 AUGER, UPPER LEFT (303 HAY) 8 15942  AR KICKER, ANGLE 

11 A16048  2 STUB SHAFT, UPPER FRONT 9 15943  AR KICKER, SHARK FIN 
12 A16049  2 STUB SHAFT, LOWER FRONT 10 15577  AR KICKER, STANDARD 2ND PART 

        
NOTE:  AR - AS REQUIRED 

  
  

 

13 



 
REAR DRIVE 

 
 

 
REAR DRIVE 

 
ITEM PART # QTY DESCRIPTION ITEM PART # QTY DESCRIPTION 

1 101829  6 SET COLLAR 16 102025 2 CHAIN W/CONNECTOR  (203,253) 
2 A17868  3 TENSIONER ARM ASS'Y 16 102406 2 CHAIN W/CONNECTOR  (303) 
3 101840  4 EYE BOLT 17 101990 1 CHAIN W/CONNECTOR & OFFSET 
4 7070514  1 CHAIN 3 LINKS 18 100218 4 GREASE ZERK 
5 101831  4 SPRING 19 100300 4 WASHER, FLAT 
6 A13374  4 SPROCKET W/ BEARING 20 102797 4 FITTING, COMPRESSION 
7 A18102  2 OILER ASS'Y 21 6060031 1 TUBING, ALUMINUM 16' 
8 7070514  1 CHAIN 6 LINKS 22  100254 8 NUT, HEX 
9 A13375  2 SPROCKET W/ BEARING 23 100293 AR CONNECTOR LINK 
1 A17869  1 SLIDE TENSIONER ASS'Y 24 100314 AR OFFSET LINK 

12 7070514  1 CHAIN 8 LINKS 25 100316 AR CONNECTOR LINK 
13 102355  3 BEARING, NYLON 26 100315 AR OFFSET LINK 
14 7070514  1 CHAIN 2 LINKS 27 102759 4 FITTING, COMPRESSION 
15 101991  1 CHAIN W/CONNECTOR 28 A17877 1 TENSIONER GUIDE ASSEMBLY 

        
NOTE: AR - AS REQUIRED 

 

14 



 

REAR DRIVE 
 
 

 
 

ITEM PART # QTY DESCRIPTION ITEM PART # QTY DESCRIPTION 
1 A16058 4 FLANGED STUB SHAFT ASS'Y 8 102772 2 SPROCKET, 60 TOOTH 
2 100555  32 SCREW, HEX HD 9 102773 1 SPROCKET, 32 TOOTH 
3 101707  8 BEARING 10 102399 1 SPROCKET, 14 TOOTH 
4 100554  32 WASHER, LOCK 11 4435   1 KEY, SQUARE 
5 100252  32 NUT, HEX 12 102774 1 SPROCKET, 23 TOOTH 
6 102775  2 SPROCKET, 36 TOOTH 13 17101  2 KEY, SQUARE 
7 12892  4 KEY, SQUARE     

 

15 



DRAWN

CHECKED
ENG APPR
MGR APPR

NAME

Cole

DATE

02/02/21

TITLE

DISCH GROUP, 200'S TRIPLE SHORT W/BEARING HOUSING
SIZE

D
DWG NO

A8567
REV

NR
FILE NAME: 8567.dft
SCALE: WEIGHT: SHEET 1 OF 1

REVISION HISTORY
REV DESCRIPTION DATE APPROVED

600 OAK AVE.
EATON, CO 80645

Unless Otherwise Specified: Tolerances:
All Dimensions In Inches
All Machine Surfaces

125

Break All Sharp Corners
.010-Max

Dec. XX+/- .03
XXX+/- .005

Frac. +/- 1/16"
Angles =/- 1º

ITEM # QTY PART # DESCRIPTION

31 10 100297 NUT, HEX 5/16

30 10 100170 WASHER, LOCK 5/16

29 10 100713 WASHER, FLAT 5/16

28 10 102283 SCREW,TRUSS HEAD, 5/16-18 UNC x 3/4 GR 2

27 4 101716 SCREW, HX HD CAP 3/8-16 UNC X 1 1/4

26 2 103795 NUT, HEX 1/2-13

25 2 100272 WASHER, 1/2 LOCK

24 2 100838 WASHER, 1/2 FLAT

23 2 103846 SCREW, HX HD CAP 1/2 -13 UNC X 2

22 4 101996 SCREW, CARRIAGE HD 3/8-16 UNC X 1 1/2 GR5

21 2 104164 SCREW, 3/8-16 X 1 1/4 CARRIAGE

20 14 100254 NUT, HEX 3/8 -16 UNC GR 5

19 14 100271 WASHER, LOCK 3/8"

18 10 100300 WASHER, FLAT 3/8" USS

17 4 102096 SCREW, CARRIAGE HD 3/8-16 X 1 GR 5

16 1 22606 DROP CHUTE CYL MOUNT (BOLTED)

15 1 A22384 CYLINDER ASS'Y, DROP CHUTE -NEW

14 2 16078 BAR, SPACER 1/4 X 2 1/2 X 11

13 1 101249 MAGNET, 8 X 25

12 4 101018 CLIP, HAIR PIN

11 1 100556 WASHER, 3/4 FLAT

10 1 A21476 PIN ASSY, HEIGHT CONTROL

9 1 A22203 PIN ASSEMBLY, 1" X 2 3/8" LG.

8 1 22795 LINKAGE, DROP CHUTE CYLINDER (SHORT)

7 2 A23191 PIN ASSEMBLY, 1" DIA. X 1 5/8" LONG

6 2 101829 COLLAR, SET SCREW 1 ID X 1 5/8 OD

5 1 A23189 DROP CHUTE LINKAGE ASSEMBLY

4 1 A22609 LINKAGE MOUNT PLATE ASS'Y - SHORT

3 2 17865 DISCHARGE HANGER SHORT, 200'S

2 1 A24805 DROP CHUTE ASS'Y, 200'S TRIPLE

1 1 A24803 DISCH ASS'Y, 200'S TRIPLE SHORT W/BEARING HOUSING

A

DETAIL A
 

NOTE:

THESE ITEMS ARE IN PARTS BAG #A7616

ALIGN BOTTOM OF LINKAGE MOUNT PLATE ASSEMBLY (ITEM #4)
TO TOP OF DISCHARGE SIDE CENTERED IN SLOTS2

1

1

1

1
1
1

B

DETAIL B
 

C

DETAIL C
 

1

2

3

4
2

5 5

6

SECOND COLLAR
BETWEEN LINKAGE

7 8

9

10

11

12

12

12 12 13

14

15

15

16

17

17

18 19 20

18 19 20

18

18 19

19

19

20

20

20 21

22

23 24 25 26

27

28 29 30 31

TRIPLE SHORT

DISCHARGE GROUP -
W/ BEARING HOUSING



DRAWN

CHECKED
ENG APPR
MGR APPR

NAME
Cole

DATE
01/29/21

TITLE

DISCH ASS'Y, 200'S TRIPLE SHORT W/BEARING HOUSING
SIZE

D
DWG NO

A24803
REV

NR
FILE NAME: 24803.dft
SCALE: WEIGHT: SHEET 1 OF 3

REVISION HISTORY
REV DESCRIPTION DATE APPROVED

600 OAK AVE.
EATON, CO 80645

Unless Otherwise Specified: Tolerances:
All Dimensions In Inches
All Machine Surfaces

125

Break All Sharp Corners
.010-Max

Dec. XX+/- .03
XXX+/- .005

Frac. +/- 1/16"
Angles =/- 1º

NOTE:

SEE SHEET 2 & 3

ONE SEAL TO BE REMOVED FROM BEARING (ITEM #6 & 7) BEFORE ASSEMBLY
ON OPPOSITE SIDE OF LOCK COLLAR - NOTE BEARING ORIENTATION

SEE WORK ORDER FOR CORRECT MATERIAL -  MILD OR STAINLESS STEEL

ITEM # QTY PART # DESCRIPTION

50 4 101846 SCREW, HX HD CAP 3/8 - 16 X 1

49 1 A24813 CHAIN GUARD ASS'Y, 200'S DISCHARGE

48 1 104018 JAM NUT, 5/8-18 UNF GR 5

47 1 103790 SQ HD SET SCREW 5/8-11 X 3 LG

46 1 24699 TAB, DISCHARGE MOTOR CHAIN TENSIONER

45 1 6060031 GREASE LINE

44 1 6060031 GREASE LINE

43 1 6060031 GREASE LINE

42 1 24802 GUSSET, 1/4 X 1 7/8 X 2 1/2

41 1 A24801 DISCHARGE CYL MNT ASS'Y

40 1 24799 DISCHARGE MOTOR MNT.

39 4 101250 SCREW, HEX HD CAP 3/8-16 X 1 GR5

38 1 101661 SCREW, HX HD CAP 3/8-16 X 4

37 1 24798 TENSIONER, DISCH MOTOR - TRIPLE

36 1 101900 MOTOR, WHITE HYDRAULICS

35 1 101898 CHAIN, #60 37 PITCHES W/ CONNECTOR & OFFSET

34 1 102128 SPROCKET, H60B17 1" BORE SPECIAL HUB

33 6 102096 SCREW, CARRIAGE HD 3/8-16 X 1 GR 5

32 4 100297 NUT, HEX 5/16

31 4 100170 WASHER, LOCK 5/16

30 4 100713 WASHER, FLAT 5/16

29 4 104189 SCREW, CARRIAGE HD 5/16-18 X 1 1/4

28 7 100300 WASHER, FLAT 3/8" USS

27 1 104207 SCREW, CARRIAGE HD 3/8-16 X 2 3/4 GR 5

26 2 101897 CHAIN, #60 39 PITCHES W/ CONNECTOR & OFFSET

25 2 22132 UHMW TENSION BLOCK

24 3 103040 SNAP RING, 1-1/4" SHAFT

23 2 15309 KEY, SQUARE 5/16 X 1 3/4

22 2 24797 SPROCKET, HDS60A13 BORED TO 1 1/4

21 1 A22127 CHAIN STAND-OFF ASS'Y (LONG)

20 1 A22130 CHAIN STAND-OFF ASS'Y (SHORT)

19 3 A24796 DISCH AUGER ASS'Y -SHORT W/BEARING HOUSING - 200"S

18 1 A24792 DISCHARGE MOUNT ASS'Y (LEFT)

17 1 A24793 DISCHARGE MOUNT ASS'Y (RIGHT)

16 1 24790 STRAP, BACKPLATE FILLER (TRIPLE)

15 1 24789 FILLER, DISCHARGE BACKPLATE (TRIPLE)

14 3 102759 FITTING, COMPRESSION 1/8 NPT (M) X 1/4 STR.

13 3 102797 FITTING,COMPRESSION, 1/8 NPT (F) 1/4x90deg

12 3 102454 GREASE FITTING, 1/8 NPT (F)

11 1 15308 KEY, SQUARE 5/16 X 1 1/4

10 1 100072 SPROCKET, H60B13

9 3 A24788 DISCH AUGER SHAFT ASS'Y - BEARING HOUSING - 200'S

8 3 16608 CAP, DISCHARGE BEARING 3 3/4 OD X 1 1/4 ID

ITEM # QTY PART # DESCRIPTION

7 3 16818 BEARING, 1 1/4 ID WITH 1 SEAL REMOVED (w/o collar)

6 3 16818 BEARING, 1 1/4 ID WITH 1 SEAL REMOVED

5 24 100254 NUT, HEX 3/8 -16 UNC GR 5

4 28 100271 WASHER, LOCK 3/8"

3 12 101716 SCREW, HX HD CAP 3/8-16 UNC X 1 1/4

2 3 A14590 AUGER BEARING HOUSING ASS'Y

1 1 A24785 DISCH ASS'Y, 200'S TRIPLE SHORT SHELL

14 5

17

18

19

19

19

29 30 31 32
33

41

42

49

DISCHARGE ASSEMBLY
TRIPLE SHORT



DRAWN

CHECKED
ENG APPR
MGR APPR

NAME
Cole

DATE
01/29/21

TITLE

DISCH ASS'Y, 200'S TRIPLE SHORT W/BEARING HOUSING
SIZE

D
DWG NO

A24803
REV

NR
FILE NAME: 24803.dft
SCALE: WEIGHT: SHEET 2 OF 3

REVISION HISTORY
REV DESCRIPTION DATE APPROVED

600 OAK AVE.
EATON, CO 80645

Unless Otherwise Specified: Tolerances:
All Dimensions In Inches
All Machine Surfaces

125

Break All Sharp Corners
.010-Max

Dec. XX+/- .03
XXX+/- .005

Frac. +/- 1/16"
Angles =/- 1º

1 4

4

4

4

5

5

5

10

11

15 16

1718

20 21

22 22

23 23

24
24

24

25

26 26

27 28

28

28

29 323130

33

34

35

36

3738

39

40

41

46 47 48

50

TRIPLE SHORT
DISCHARGE ASSEMBLY



DRAWN

CHECKED
ENG APPR
MGR APPR

NAME
Cole

DATE
01/29/21

TITLE

DISCH ASS'Y, 200'S TRIPLE SHORT W/BEARING HOUSING
SIZE

D
DWG NO

A24803
REV

NR
FILE NAME: 24803.dft
SCALE: WEIGHT: SHEET 3 OF 3

REVISION HISTORY
REV DESCRIPTION DATE APPROVED

600 OAK AVE.
EATON, CO 80645

Unless Otherwise Specified: Tolerances:
All Dimensions In Inches
All Machine Surfaces

125

Break All Sharp Corners
.010-Max

Dec. XX+/- .03
XXX+/- .005

Frac. +/- 1/16"
Angles =/- 1º

.25

.25

.25

.25

BOTH FLANGES.25

1

1

2 345 6 7 8 9

1011

12

13

14

14

2223

24

43

44 45

STOP WELD HERE
TYP BOTH SIDES

19

19

TRIPLE SHORT
DISCHARGE ASSEMBLY



DRAWN

CHECKED
ENG APPR
MGR APPR

NAME

Cole

DATE

06/22/21

TITLE

DISCH GROUP, 200'S TRIPLE EXTENDED W/BEARING HOUSING
SIZE

D
DWG NO

A8572
REV

NR
FILE NAME: 8572.dft
SCALE: WEIGHT: SHEET 1 OF 1

REVISION HISTORY
REV DESCRIPTION DATE APPROVED

600 OAK AVE.
EATON, CO 80645

Unless Otherwise Specified: Tolerances:
All Dimensions In Inches
All Machine Surfaces

125

Break All Sharp Corners
.010-Max

Dec. XX+/- .03
XXX+/- .005

Frac. +/- 1/16"
Angles =/- 1º

A

DETAIL A
 

NOTE:

THESE ITEMS ARE IN PARTS BAG #A7616

ALIGN BOTTOM OF LINKAGE MOUNT PLATE ASSEMBLY (ITEM #31)
TO TOP OF DISCHARGE SIDE CENTERED IN SLOTS2

1

1

1

1
1
1

B

DETAIL B
 

C

DETAIL C
 

2

SECOND COLLAR
BETWEEN LINKAGE

ITEM # QTY PART # DESCRIPTION

31 1 A24903 LINKAGE MOUNT PLATE ASS'Y - EXTENDED

30 2 17866 DISCHARGE HANGER EXT. 200'S

29 10 100297 NUT, HEX 5/16

28 10 100170 WASHER, LOCK 5/16

27 10 100713 WASHER, FLAT 5/16

26 10 102283 SCREW,TRUSS HEAD, 5/16-18 UNC x 3/4 GR 2

25 4 101716 SCREW, HX HD CAP 3/8-16 UNC X 1 1/4

24 2 103795 NUT, HEX 1/2-13

23 2 100272 WASHER, 1/2 LOCK

22 2 100838 WASHER, 1/2 FLAT

21 2 103846 SCREW, HX HD CAP 1/2 -13 UNC X 2

20 4 101996 SCREW, CARRIAGE HD 3/8-16 UNC X 1 1/2 GR5

19 2 104164 SCREW, 3/8-16 X 1 1/4 CARRIAGE

18 14 100254 NUT, HEX 3/8 -16 UNC GR 5

17 14 100271 WASHER, LOCK 3/8"

16 10 100300 WASHER, FLAT 3/8" USS

15 4 102096 SCREW, CARRIAGE HD 3/8-16 X 1 GR 5

14 1 22606 DROP CHUTE CYL MOUNT (BOLTED)

13 1 A22384 CYLINDER ASS'Y, DROP CHUTE -NEW

12 2 16078 BAR, SPACER 1/4 X 2 1/2 X 11

11 1 101249 MAGNET, 8 X 25

10 4 101018 CLIP, HAIR PIN

9 1 100556 WASHER, 3/4 FLAT

8 1 A21476 PIN ASSY, HEIGHT CONTROL

7 1 A22203 PIN ASSEMBLY, 1" X 2 3/8" LG.

6 1 22795 LINKAGE, DROP CHUTE CYLINDER (SHORT)

5 2 A23191 PIN ASSEMBLY, 1" DIA. X 1 5/8" LONG

4 2 101829 COLLAR, SET SCREW 1 ID X 1 5/8 OD

3 1 A23189 DROP CHUTE LINKAGE ASSEMBLY

2 1 A24805 DROP CHUTE ASS'Y, 200'S TRIPLE

1 1 A24901 DISCH ASS'Y, 200'S TRIPLE EXTENDED W/BEARING
HOUSING

1

2

3

4

5 6

7

8

9

10

1010

10

11

12

13

13

14

15

15

16

16

16

16

17

17

17

17

17

18

18

18

18

18

3

19

20
21 22 23 24

25

26 27 28 29

30

31

  

DISCHARGE GROUP - W/ BEARING HOUSING
TTRRIIPPLLEE

 

EEXXTTEENNDDEEDD



DRAWN

CHECKED
ENG APPR
MGR APPR

NAME
Cole

DATE
06/22/21

TITLE

DISCH ASS'Y, 200'S TRIPLE EXTENDED W/BEARING HOUSING
SIZE

D
DWG NO

A24901
REV

NR
FILE NAME: 24901.dft
SCALE: WEIGHT: SHEET 1 OF 3

REVISION HISTORY
REV DESCRIPTION DATE APPROVED

600 OAK AVE.
EATON, CO 80645

Unless Otherwise Specified: Tolerances:
All Dimensions In Inches
All Machine Surfaces

125

Break All Sharp Corners
.010-Max

Dec. XX+/- .03
XXX+/- .005

Frac. +/- 1/16"
Angles =/- 1º

NOTE:

SEE SHEET 2 & 3

ONE SEAL TO BE REMOVED FROM BEARING (ITEM #6 & 7) BEFORE ASSEMBLY
ON OPPOSITE SIDE OF LOCK COLLAR - NOTE BEARING ORIENTATION

SEE WORK ORDER FOR CORRECT MATERIAL -  MILD OR STAINLESS STEEL

ITEM # QTY PART # DESCRIPTION

50 4 101846 SCREW, HX HD CAP 3/8 - 16 X 1

49 1 A24813 CHAIN GUARD ASS'Y, 200'S DISCHARGE

48 1 104018 JAM NUT, 5/8-18 UNF GR 5

47 1 103790 SQ HD SET SCREW 5/8-11 X 3 LG

46 1 24699 TAB, DISCHARGE MOTOR CHAIN TENSIONER

45 1 6060031 GREASE LINE

44 1 6060031 GREASE LINE

43 1 6060031 GREASE LINE

42 1 24802 GUSSET, 1/4 X 1 7/8 X 2 1/2

41 1 A24801 DISCHARGE CYL MNT ASS'Y

40 1 24799 DISCHARGE MOTOR MNT.

39 4 101250 SCREW, HEX HD CAP 3/8-16 X 1 GR5

38 1 101661 SCREW, HX HD CAP 3/8-16 X 4

37 1 24798 TENSIONER, DISCH MOTOR - TRIPLE

36 1 101900 MOTOR, WHITE HYDRAULICS

35 1 101898 CHAIN, #60 37 PITCHES W/ CONNECTOR & OFFSET

34 1 102128 SPROCKET, H60B17 1" BORE SPECIAL HUB

33 6 102096 SCREW, CARRIAGE HD 3/8-16 X 1 GR 5

32 4 100297 NUT, HEX 5/16

31 4 100170 WASHER, LOCK 5/16

30 4 100713 WASHER, FLAT 5/16

29 4 104189 SCREW, CARRIAGE HD 5/16-18 X 1 1/4

28 7 100300 WASHER, FLAT 3/8" USS

27 1 104207 SCREW, CARRIAGE HD 3/8-16 X 2 3/4 GR 5

26 2 101897 CHAIN, #60 39 PITCHES W/ CONNECTOR & OFFSET

25 2 22132 UHMW TENSION BLOCK

24 3 103040 SNAP RING, 1-1/4" SHAFT

23 2 15309 KEY, SQUARE 5/16 X 1 3/4

22 2 24797 SPROCKET, HDS60A13 BORED TO 1 1/4

21 1 A22127 CHAIN STAND-OFF ASS'Y (LONG)

20 1 A22130 CHAIN STAND-OFF ASS'Y (SHORT)

19 3 A24900 DISCH AUGER ASS'Y -EXTENDED W/BEARING HOUSING - 200'S

18 1 A24792 DISCHARGE MOUNT ASS'Y (LEFT)

17 1 A24793 DISCHARGE MOUNT ASS'Y (RIGHT)

16 1 24790 STRAP, BACKPLATE FILLER (TRIPLE)

15 1 24789 FILLER, DISCHARGE BACKPLATE (TRIPLE)

14 3 102759 FITTING, COMPRESSION 1/8 NPT (M) X 1/4 STR.

13 3 102797 FITTING,COMPRESSION, 1/8 NPT (F) 1/4x90deg

12 3 102454 GREASE FITTING, 1/8 NPT (F)

11 1 15308 KEY, SQUARE 5/16 X 1 1/4

10 1 100072 SPROCKET, H60B13

9 3 A24788 DISCH AUGER SHAFT ASS'Y - BEARING HOUSING - 200'S

8 3 16608 CAP, DISCHARGE BEARING 3 3/4 OD X 1 1/4 ID

ITEM # QTY PART # DESCRIPTION

7 3 16818 BEARING, 1 1/4 ID WITH 1 SEAL REMOVED (w/o collar)

6 3 16818 BEARING, 1 1/4 ID WITH 1 SEAL REMOVED

5 24 100254 NUT, HEX 3/8 -16 UNC GR 5

4 28 100271 WASHER, LOCK 3/8"

3 12 101716 SCREW, HX HD CAP 3/8-16 UNC X 1 1/4

2 3 A14590 AUGER BEARING HOUSING ASS'Y

1 1 A24898 DISCH ASS'Y, 200'S TRIPLE EXTENDED SHELL

14 5

17

18

19

19

19

29 30 31 32
33

41

42

49

DISCHARGE ASSEMBLY
TRIPLE EXTENDED



DRAWN

CHECKED
ENG APPR
MGR APPR

NAME
Cole

DATE
06/22/21

TITLE

DISCH ASS'Y, 200'S TRIPLE EXTENDED W/BEARING HOUSING
SIZE

D
DWG NO

A24901
REV

NR
FILE NAME: 24901.dft
SCALE: WEIGHT: SHEET 2 OF 3

REVISION HISTORY
REV DESCRIPTION DATE APPROVED

600 OAK AVE.
EATON, CO 80645

Unless Otherwise Specified: Tolerances:
All Dimensions In Inches
All Machine Surfaces

125

Break All Sharp Corners
.010-Max

Dec. XX+/- .03
XXX+/- .005

Frac. +/- 1/16"
Angles =/- 1º

1 4

4

4

4

5

5

5

10

11

15 16

1718

20 21

22 22

23 23

24
24

24

25

26 26

27 28

28

28

29 323130

33

34

35

36

3738

39

40

41

46 47 48

50

DISCHARGE ASSEMBLY
TRIPLE EXTENDED



DRAWN

CHECKED
ENG APPR
MGR APPR

NAME
Cole

DATE
06/22/21

TITLE

DISCH ASS'Y, 200'S TRIPLE EXTENDED W/BEARING HOUSING
SIZE

D
DWG NO

A24901
REV

NR
FILE NAME: 24901.dft
SCALE: WEIGHT: SHEET 3 OF 3

REVISION HISTORY
REV DESCRIPTION DATE APPROVED

600 OAK AVE.
EATON, CO 80645

Unless Otherwise Specified: Tolerances:
All Dimensions In Inches
All Machine Surfaces

125

Break All Sharp Corners
.010-Max

Dec. XX+/- .03
XXX+/- .005

Frac. +/- 1/16"
Angles =/- 1º

.25

.25

.25

.25

BOTH FLANGES.25

1

1

2 345 6 7 8 9

1011

12

13

14

14

2223

24

43

44 45

STOP WELD HERE
TYP BOTH SIDES

19

19

DISCHARGE ASSEMBLY
TRIPLE EXTENDED



 

 
 

 

 

24 

DISCHARGE DOOR GROUP
203, 253, 303 



 

    

  

         

 

        
     

       

 
 

 
 
 
 
  

 

ITEM PART # QTY DESCRIPTION ITEM PART # QTY DESCRIPTION
1 A15290 1 DOOR W/O CYL CLEVIS 15 100297 12 NUT
2 300826C 5 NUT, HEX 16 101896 1 SCREW, SQR HD SET
3 100272 5 WASHER, LOCK *17 A16733 AR DISCHARGE ASS’Y, STD (32”)
4 17716 2 CLEVIS, CYLINDER MOUNT *17 A16735 AR DISCHARGE ASS’Y, EXT (44”)

  5 102283 10 SCREW 18 A15285 2 DISCHARGE PIN
*6 10149 AR MAGNET 19 101018 6 CLIP, HAIR PIN
*6 16808 AR PLATE, USE W/O MAGNET 20 100240 7 SCREW
7 300898 1 SCREW, HEX HD 22 101444 4 SCREW, HEX HD
8 100271 8 WASHER, LOCK 24 100713 4 WASHER, FLAT
9 15276 1 PIN, CHUTE HINGE 25 101895 1 SCREW

10 100254 8 NUT 26 17925 2 CLEVIS, DOOR CYL. MOUNT
11 A15933 1 CHUTE, W/ MAGNET GUARD 29 101735 1 SCREW, HEX HD
12 A15730 AR MAGNET GUARD 30 15708 1 CYLINDER MOUNT TUBE
13 14533 1 PIN, ¾” DIAMETER 31 14574 1 BUSHING, SHORT
14 100170 10 WASHER, LOCK 32 14573 1 BUSHING, LONG

NOTE: *6   -  USE EITHER PART NUMBER 101249 OR 16808.
*17 -  WHEN ORDERING A NEW DISCHARGE, HANGER PLATE, AUGER, AUGER

  FLIGHTING,
BOTTOM, OR LINER, MEASURE THE DISCHARGE LENGTH. MEASUREMENTS ARE 
TAKEN FROM UNDER EITHER AUGER FROM THE BACK PLATE TO THE END
(WHERE CHUTE BEGINS).

25 

 
DISCHARGE DOOR GROUP

203, 253, 303 



 

TRAILER HYDRAULICS 
 

 
 

TRAILER HYDRAULICS 
 

ITEM PART # QTY DESCRIPTION ITEM PART # QTY DESCRIPTION 
1 100323  3 SCREW *21  102087 1 HOSE ASS'Y, 18" STD. DISCHARGE 
2 100443  3 WASHER, FLAT *21  A16823 1 HOSE ASS'Y, 31" EXT. DISCHARGE 
3 7070514  1 CHAIN, 3 LINKS *22  102167 2 HOSE ASSEMBLY, 11 FT. 
4 100304  3 WASHER, LOCK 23 102158 2 ADAPTER, REDUCER 
5 100221  1 NUT 24 102405 1 TEE 
6 102256  2 DOUBLE HOSE CLAMP 25 102141 1 TEE 
7 100447  1 SPRING 26 102404 1 CHECK VALVE 
8 7070514  1 CHAIN, 7 LINKS 27 102162 1 ADAPTER 
9 102255  2 HOSE CLAMP 28 102403 1 ELBOW 

13 100547  4 HOSE CLAMP *29  102091 1 HOSE ASS'Y, 13" STD. DISCHARGE 
14 102484  2 ELBOW *29  A16822 1 HOSE ASS'Y, 29" EXT. DISCHARGE 
*15  102171  1 HOSE ASSEMBLY, 16.5 FT. 30 102161 1 ADAPTER 
*16  102170  1 HOSE ASSEMBLY, 18 FT. 31 102402 1 ELBOW 
17 100300  4 WASHER, FLAT 32 101642 2 ELBOW 
18 100271  4 WASHER, LOCK 33 A17368 1 CYLINDER, DISCHARGE DOOR 
19 101250  4 SCREW 34 A17370 1 CYLINDER, DROP CHUTE 
20 101900  1 MOTOR, HYDRAULIC     
        

NOTE: *  MEASURE THE LENGTH OF EACH HOSE BEFORE ORDERING. 

 

28 26 



 

ELECTRIC CONTROL HYDRAULICS 
 

 
ELECTRIC CONTROL HYDRAULICS 

 
ITEM PART # QTY DESCRIPTION ITEM PART # QTY DESCRIPTION 

1 102139  1 VALVE, ASSEMBLY *14  102087 1 HOSE ASS'Y, 18" LG STD DISCHRG
*2  102390  1 HOSE ASS'Y, 11FT. W/90 DEG. FIT.  *14 A16823 1 HOSE ASS'Y, 31" LG EXT DISCHRG 
*3  102391  1 HOSE ASS'Y, 11 FT.   16  101919 1 VALVE, CHECK 
*4  102392  2 HOSE ASS'Y, 6 FT. W/90 DEG. FIT. *18  102091 1 HOSE ASS'Y, 13" LG STD DISCHRG
*5  102393  1 HOSE ASS'Y, 8 FT. W/90 DEG. FIT. *18  A16822 1 HOSE ASS'Y, 29" LG EXT DISCHRG 
*6  102394  1 HOSE ASS'Y, 10 FT. W/90 DEG. FIT. 19 100014 2 ADAPTER 
7 102144  2 ELBOW 20 102141 1 TEE,  1 FEMALE - 2  MALE 
8 A17368 1 CYLINDER ASSEMBLY, DOOR  21  102403 1 ELBOW 
9 490201  1 SWITCH, TOGGLE  22  101900 1 MOTOR, HYDRAULIC 
10 490200  1 SWITCH, TOGGLE 2 POLE MOMEN. 23 102161 1 ADAPTER 
11 A16738 1 ELECTRIC CONTROL ASSEMBLY 24 102402 1 ELBOW 
12 102405  1 TEE, ALL MALE 25 101642 2 ELBOW 
13 102158  2 ADAPTER, REDUCER 26 A17370 1 CYLINDER ASS'Y, DROP CHUTE 
        

NOTE: *  MEASURE THE LENGTH OF EACH HOSE BEFORE ORDERING. 

 

29 27 



 

INTEGRAL HYDRAULICS 
 

 
INTEGRAL HYDRAULICS 

 
ITEM PART # QTY DESCRIPTION ITEM PART # QTY DESCRIPTION 

1 101842  1 NIPPLE 18 102089 2 HOSE ASSEMBLY, 72" LG. 
2 101242  1 FILTER AND ADAPTER 19 101642 4 ELBOW, 90 DEG. 
3 100831  1 HOSE BARB 20 A17368 1 CYLINDER ASS'Y, DIS. DOOR 
4 100514  4 HOSE CLAMP 21 101244 2 ELBOW, 90 DEG. 
5 4310  1 HYDRAULIC FILTER 22 102088 2 HOSE ASSEMBLY, 92" LG. 
6 A34370 1 HYDRAULIC RESERVOIR 23 100011 1 TEE 
7 11835  1 HOSE, 72" LG. 24 101919 1 CHECK VALVE 
8 102092  1 STACK VALVE 25 100014 2 ADAPTER 
9 101857  1 HOSE ASSEMBLY, 60" LG. 26 101093 2 ELBOW, 90 DEG. 

10 102093  1 ELBOW, 90 DEG. 27 101900 1 MOTOR, HYDRAULIC 
11 102085  1 PUMP 28 100167 2 ADAPTER 
12 102094  1 ELBOW, 90 DEG. *30  102091 1 HOSE ASS'Y, 13" STD. DISCHARGE 
13 100515  1 HOSE BARB *30  A16822 1 HOSE ASS'Y, 29" EXT. DISCHARGE 
14 15909  1 HOSE, 50" LG.  33  A17370 1 CYLINDER ASS'Y, DROP CHUTE 
15 102240  1 HOSE BARB *34  102087  1 HOSE ASS'Y, 18" STD. DISCHARGE 
16 100978  1 TANK SCREEN *34  A16823 1 HOSE ASS'Y, 31" EXT. DISCHARGE 
17 102090  2 ADAPTER     

        
NOTE: *30,34 -  MEASURE THE LENGTH OF EACH HOSE BEFORE ORDERING. 

 
 

30 28 



 

DROP CHUTE CYLINDER 
 
 

 
DROP CHUTE CYLINDER 

 
ITEM PART # QTY DESCRIPTION ITEM PART # QTY DESCRIPTION 

 A17370 1 CHUTE CYLINDER ASSEMBLY 8 *NSS 2 BACK-UP RING 
1 A9252 1 PISTON SEAL KIT 9 *NSS 1 O-RING 
2 A9400 1 GLAND NUT SEAL KIT 10 14503 1 GLAND NUT 
4 A17369 1 CYLINDER BODY 11 *NSS 1 O-RING 
5 100248  1 NUT 12 *NSS 1 BACK-UP RING 
6 10092  1 PISTON 13 *NSS 1 WIPER 
7 *NSS 2 O-RING 14 A14507 1 CYLINDER SHAFT ASSEMBLY 

        
NOTE: *NSS - NOT SOLD SEPARATELY 

 

 

31 29 



 

DISCHARGE DOOR CYLINDER 
 
 

 
 

DISCHARGE DOOR CYLINDER 
ITEM PART # QTY DESCRIPTION ITEM PART # QTY DESCRIPTION 

 A17368 1 CYLINDER ASS'Y, DISCHARGE DOOR 9 *NSS 1 PISTON ROD 
1 A9252 1 PISTON SEAL KIT 10 *NSS 1 O-RING 
2 A9409 1 GLAND NUT SEAL KIT 11 *NSS 1 RETAINING RING 
4 A17367 1 CYLINDER BODY ASSEMBLY 12 *NSS 1 BUSHING 
5 100248  1 NUT 13 *NSS 1 POLY SEAL 
6 10092  1 PISTON 14 *NSS 1 WIPER BUSHING 
7 *NSS 2 O-RING 15 *NSS 1 WIPER RING 
8 *NSS 2 BACK-UP RING 16 17364 1 GLAND NUT 

        
NOTE: *NSS -  NOT SOLD SEPARATELY 

 

32 30 



 

LINERS & HAY SHELVES 
 

 
LINERS & HAY SHELVES 

ITEM PART # QTY DESCRIPTION ITEM PART # QTY DESCRIPTION 
*1  A9665 2 END LINER STAINLESS STEEL 3 9509  2 BOTTOM SS, 6 FT. LG. (303) 
*1  A9737 2 END LINER MILD STEEL 3 9510  2 BOTTOM MS, 6 FT. LG. (303) 

    
        

 
 
 

 

       
       
       
       
       
       
       
       
       
       
       
       
       
   

  
 

2 9501 4 SIDE LINER SS, 4 FT. LG. (203) *4 9513 3 DISCHARGE LINER 32" SS
2 9502 4 SIDE LINER MS, 4 FT. LG. (203) *4 9477 3 DISCHARGE LINER 32" MILD
2 9501 2 SIDE LINER SS, 4 FT. LG. (253) *4 9514 3 DISCHARGE LINER 44" SS
2 9503 2 SIDE LINER SS, 6 FT. LG. (253) *4 9478 3 DISCHARGE LINER 44" MILD
2 9502 2 SIDE LINER MS, 4 FT. LG. (253) 5 9664 2 END LINER BOTTOM SS
2 9504 2 SIDE LINER MS, 6 FT. LG. (253) 5 9740 2 END LINER BOTTOM MILD
2 9503 2 SIDE LINER SS, 6 FT. LG. (303) 6 9663 2 END LINER MID SS
2 9504 2 SIDE LINER MS, 6 FT. LG. (303) 6 9739 2 END LINER MID MILD
3 9507 2 BOTTOM SS, 4 FT. LG. (203) 7 9696 2 END LINER TOP SS
3 9508 2 BOTTOM MS, 4 FT. LG. (203) 7 9738 2 END LINER TOP MILD
3 9507 1 BOTTOM SS, 4 FT. LG. (253) 8 A16672 1 HAY SHELF ASS'Y, 6 FT (203, 253, 303)
3 9509 1 BOTTOM SS, 6 FT. LG. (253) 9 A16678 1 HAY SHELF ASS'Y, 4 FT (303)
3 9508 1 BOTTOM MS, 4 FT. LG. (253) 10 A16692 1 HAY SHELF ASS'Y, 2 FT (253)
3 9510 1 BOTTOM MS, 6 FT. LG. (253)

NOTE: *1,*4 -  WHEN ORDERING A NEW DISCHARGE, AUGER, AUGER FLIGHTING, BOTTOM, OR LINER MEASURE
LENGTH.  MEASUREMENTS ARE TAKEN FROM UNDER ANY AUGER FROM THE BACK PLATE TO
THE END (WHERE CHUTE BEGINS).

33 31 



 
 

LINERS 
 

 
 
 

LINERS 
ITEM PART # QTY DESCRIPTION ITEM PART # QTY DESCRIPTION 

*1 A9665 2 END LINER STAINLESS STEEL 3 9508 1 BOTTOM MS, 4 FT. LG. (253) 
*1 A9737 2 END LINER MILD STEEL 3 9510 1 BOTTOM MS, 6 FT. LG. (253) 
2 9501 4 SIDE LINER SS, 4 FT. LG. (203) 3 9509 2 BOTTOM SS, 6 FT. LG. (303) 
2 9502 4 SIDE LINER MS, 4 FT. LG. (203) 3 9510 2 BOTTOM MS, 6 FT. LG. (303) 
2 9501 2 SIDE LINER SS, 4 FT. LG. (253) *4 9513 3 DISCHARGE LINER 32’ SS 
2 9503 2 SIDE LINER SS, 6 FT. LG. (253) *4 9477 3 DISCHARGE LINER 32’ MILD 
2 9502 2 SIDE LINER MS, 4 FT. LG. (253) *4 9514 3 DISCHARGE LINER 44’ SS 
2 9504 2 SIDE LINER MS, 6 FT. LG. (253) *4 9478 3 DISCHARGE LINER 44’ MILD 
2 9503 2 SIDE LINER SS, 6 FT. LG. (303) 5 9664 2 END LINER BOTTOM SS 
2 9504 2 SIDE LINER MS, 6 FT. LG. (303) 5 9740 2 END LINER BOTTOM MILD 
3 9507 2 BOTTOM SS, 4 FT. LG. (203) 6 9663 2 END LINER MID SS 
3 9508 2 BOTTOM MS, 4 FT. LG. (203) 6 9739 2 END LINER MID MILD 
3 9507 1 BOTTOM SS, 4 FT. LG. (253) 7 9696 2 END LINER TOP SS 
3 9509 1 BOTTOM SS, 6 FT. LG. (253) 7 9738 2 END LINER TOP MILD 

 

34 32 



 

 
DOOR MARKER - TRAILER 

 
 

 

DOOR MARKER - TRAILER 
 

ITEM PART # QTY DESCRIPTION ITEM PART # QTY DESCRIPTION 
1 A15447 1 POINTER ASSEMBLY 7 101981 2 SPACER 
1 A15952 1 POINTER ASS'Y (303 TRUCK) 8 100443 2 WASHER, FLAT 
2 101951  2 SHAFT COLLAR 9 300892C 2 SCREW 
3 A15446  1 ARM ASSEMBLY 10 101992 1 DECAL, DOOR GAUGE 
4 100297  2 NUT 10 101181 1 DECAL, DOOR GAUGE (303 TRUCK) 
5 100170  2 WASHER, LOCK 11 15445  3 ROD MOUNT 
6 15442  1 LINKAGE BAR 12 15701  1 DOOR MARKER TAB 

 

 

35 33 



 

REAR OIL BATH 
 

 
 

REAR OIL BATH  
ITEM PART # QTY DESCRIPTION ITEM PART # QTY DESCRIPTION 

1 100240  2 SCREW, HEX HD CAP 14 101305 6 LATCH 
2 101985  2 NUT, LOCK 15 18151  1 BAR, STRUT MOUNT BRACE 
3 100300  6 WASHER, FLAT 16 17834  1 OIL BATH ROOF 
4 100254  1 NUT, HEX 17 17835  1 OIL BATH TOP CLOSURE 
5 100221  26 NUT 18 17831  1 OIL BATH SIDE, RIGHT 
6 100304  26 WASHER, LOCK 19 17832  1 OIL BATH SIDE, LEFT 
7 100443  24 WASHER, FLAT 20 17833  1 OIL BATH BOTTOM CLOSURE 
8 101819  14 SCREW 21 102446 3 HINGE 
9 102781  12 SCREW 22 102451 1 STRUT, GAS CHARGED SUPPORT 

*10  102481   6'  SEAL, FLEXIBLE DOOR 1/4 23 A17927 1 STRUT MOUNT ASSEMBLY 
*11  102477  11' SEAL, FLEXIBLE DOOR 1/8 24 17863  1 ANGLE, STRUT MOUNT 
12 17891  1 OIL BATH DOOR 25 17924  1 CHANNEL, FORMED DOOR BRACE

    
        

 
  
   

 

   

 
    
    

13 102779 1 HANDLE, OIL BATH DOOR

NOTE: *AR - AS REQUIRED
*10  - TO BE USED ON TOP OF DOOR OPENING.
*11  - TO BE USED ON SIDES AND BOTTOM OF DOOR OPENING.

36 34 



DRAWN
CHECKED
ENG APPR
MGR APPR

NAME
DAVES

DATE
01/15/21

TITLE

CHAIN CLOSURE ASSEMBLY, 200'S
SIZE

D
DWG NO

A24748
REV

NR
FILE NAME: 24748.dft
SCALE: WEIGHT: SHEET 1 OF 3

REVISION HISTORY
REV DESCRIPTION DATE APPROVED

600 OAK AVE.
EATON, CO 80645

Unless Otherwise Specified: Tolerances:
All Dimensions In Inches
All Machine Surfaces

125

Break All Sharp Corners
.010-Max

Dec. XX+/- .03
XXX+/- .005

Frac. +/- 1/16"
Angles =/- 1º

25

6

12

1

7

11

16

19

21

23

24

28

27

31

26

ITEM # QTY PART # DESCRIPTION

33* 11 100297 NUT, HEX 5/16

32* 11 100170 WASHER, LOCK 5/16

31 11 101134 SCREW, HEX HD CAP 5/16-18 UNC X 3/4 GR.5

30* 13 100300 WASHER, FLAT 3/8" USS

29 8 104164 SCREW, 3/8-16 X 1 1/4 CARRIAGE

28 62 100254 NUT, HEX 3/8 -16 UNC GR 5

27 62 100271 WASHER, LOCK 3/8"

26 54 102096 SCREW, CARRIAGE HD 3/8-16 X 1 GR 5

25 1 101988 FLANGE, WELD IN 2 IN. I.D.

24 1 24763 ROOF, 200'S CHAIN CLOSURE

23 1 24762 TOP CLOSURE - 200'S CHAIN CLOSURE

22 2 24092 ANGLE, CHAIN CLOSURE BOTTOM CORNER TIE

21 1 24761 COVER, 200'S BOTTOM CLOSURE

20 1 24760 SIDE, LOWER RIGHT CHAIN CLOSURE - 200'S

19 1 24759 SIDE, UPPER RIGHT CHAIN CLOSURE - 200'S

18 2 24758 SPLICE PLATE, CHAIN CLOSURE - 200'S

17 1 24757 SIDE, LOWER LEFT -200'S CHAIN CLOSURE

16 1 24756 SIDE, UPPER LEFT CHAIN CLOSURE - 200'S

15 1 24755 BOTTOM CLOSURE - 200'S CHAIN CLOSURE

14 1 A22759 CHAIN TENSIONER ASS'Y-303 LWR LFT

13 1 22757 ANGLE, CHAIN TENSIONER-303 LWR RHT

12 1 A22755 CHAIN TENSIONER ASS'Y-303 UPPER RHT

11 1 A24753 GEARBOX MOUNT ASS'Y, 200'S - CHAIN CLOSURE

10 1 17860 ANGLE, TENSIONER BRACKET

9 1 15243 SHAFT, IDLER 1" OD X 5" LG

8 2 15009 PIN, IDLER 1 OD X 6 LG

7 1 24752 PLATE, BEARING OFFSET STIFFNER - 200'S

6 1 A16801 BEARING OFFSET ASSY, 300'S

5 1 17836 CHANNEL, UPPER BEARING 200'S

4 1 17830 CHANNEL, LOWER BEARING 200'S

3 1 24751 ANGLE, END SHEET STIFFENER -  200'S

2 1 24750 SHEET, REAR TOP 200'S - CHAIN CLOSURE

1 1 24749 SHEET, LOWER REAR 200'S - CHAIN CLOSURE

2

3

4

5

13

15

17

20NOTES:

PLACE UPPER SHEET AND LOWER PLATE ON JIG AS SHOWN
ON SHEET 2 AND TACK IN PLACE

CENTER UPPER AND LOWER BEARING CHANNELS
OVER BEARING HOLES AND TACK IN PLACE

TACK IN PLACE REMAINING PARTS

WELD COMPLETE

BOLT ON REMAINING PARTS USING PLATED BOLTS

SEE SHEET 2 & 3

CHAIN CLOSURE



DRAWN
CHECKED
ENG APPR
MGR APPR

NAME
DAVES

DATE
01/15/21

TITLE

CHAIN CLOSURE ASSEMBLY, 200'S
SIZE

D
DWG NO

A24748
REV

NR
FILE NAME: 24748.dft
SCALE: WEIGHT: SHEET 2 OF 3

REVISION HISTORY
REV DESCRIPTION DATE APPROVED

600 OAK AVE.
EATON, CO 80645

Unless Otherwise Specified: Tolerances:
All Dimensions In Inches
All Machine Surfaces

125

Break All Sharp Corners
.010-Max

Dec. XX+/- .03
XXX+/- .005

Frac. +/- 1/16"
Angles =/- 1º

8
9

6

4

5

10

12

14

1

7

11

3

13

2

21

28

27

31

29

26 24

18

22

TYP.25

.25

.25
3 TYP.25 3

.25

4 TYP.25 4
.25

.25 4-12

.25 4-12

.25

.25

.25 .25

.25

CHAIN CLOSURE



DRAWN
CHECKED
ENG APPR
MGR APPR

NAME
DAVES

DATE
02/03/21

TITLE

DOOR GROUP, CHAIN CLOSURE - 200'S
SIZE

D
DWG NO

A8566
REV

NR
FILE NAME: 8566.dft
SCALE: WEIGHT: SHEET 1 OF 1

REVISION HISTORY
REV DESCRIPTION DATE APPROVED

600 OAK AVE.
EATON, CO 80645

Unless Otherwise Specified: Tolerances:
All Dimensions In Inches
All Machine Surfaces

125

Break All Sharp Corners
.010-Max

Dec. XX+/- .03
XXX+/- .005

Frac. +/- 1/16"
Angles =/- 1º

13

10 74 3

6 5

ITEM # QTY PART # DESCRIPTION

16 1 102477 FLEXIBLE DOOR SEAL

15 4 100221 NUT, HEX, 1/4-20 UNC GR 5

14 4 100304 WASHER, LOCK 1/4 CADMIUM PLATED

13 4 101474 SCREW, HX HD CAP 1/4-20 X 5/8

12 2 102779 HANDLE, OIL BATH DOOR

11 16 100300 WASHER, FLAT 3/8" USS

10 20 102096 SCREW, CARRIAGE HD 3/8-16 X 1 GR 5

9 36 100254 NUT, HEX 3/8 -16 UNC GR 5

8 36 100271 WASHER, LOCK 3/8"

7 16 102621 SCREW, CARRIAGE HEAD 3/8-16 UNC X 1 1/2 GR5

6 1 24772 DOOR, 200'S CHAIN CLOSURE - LEFT

5 1 24773 DOOR, 200'S CHAIN CLOSURE - RIGHT

4 2 A23435 HINGE ASS'Y, REAR SHEET DOOR (LEFT)

3 2 A23436 HINGE ASS'Y, REAR SHEET DOOR (RIGHT)

2 12 23432 PLATE, DOOR HINGE SPACER

1 1 A24115 CENTER MEMBER, CHAIN CLOSURE DOOR, 300S

1

2

12

13

15

9 8 11

14

13

10 16

7

1

12

CHAIN CLOSURE DOOR



DRAWN
CHECKED
ENG APPR
MGR APPR

NAME
DAVES

DATE
02/18/22

TITLE

DOOR GROUP, CHAIN CLOSURE - 200'S (PULL LATCHES)
SIZE

D
DWG NO A8593

REV

NR
FILE NAME: 8593.dft
SCALE: WEIGHT: SHEET 1 OF 1

REVISION HISTORY
REV DESCRIPTION DATE APPROVED

600 OAK AVE.
EATON, CO 80645

Unless Otherwise Specified: Tolerances:
All Dimensions In Inches
All Machine Surfaces

125

Break All Sharp Corners
.010-Max

Dec. XX+/- .03
XXX+/- .005

Frac. +/- 1/16"
Angles =/- 1º

14

11

8

13

3

5 4

2

ITEM # QTY PART # DESCRIPTION

23 28 101819 SCREW, HX HD CAP 1/4-20 UNC X 3/4

22 16 100297 NUT, HEX 5/16

21 16 100170 WASHER, LOCK 5/16

20 16 101965 SCREW, CARRIAGE HD 5/16-18 X 3/4

19 8 104889 LATCH, CHAIN CLOSURE DOOR

18 8 24923 LATCH HOOK, CHAIN CLOSURE DOOR

17 1 102477 FLEXIBLE DOOR SEAL

16 29 100221 NUT, HEX, 1/4-20 UNC GR 5

15 29 100304 WASHER, LOCK 1/4 CADMIUM PLATED

14 4 101474 SCREW, HX HD CAP 1/4-20 X 5/8

13 2 102779 HANDLE, OIL BATH DOOR

ITEM # QTY PART # DESCRIPTION

12 16 100300 WASHER, FLAT 3/8" USS

11 20 102096 SCREW, CARRIAGE HD 3/8-16 X 1 GR 5

10 36 100254 NUT, HEX 3/8 -16 UNC GR 5

9 36 100271 WASHER, LOCK 3/8"

8 16 102621 SCREW, CARRIAGE HEAD 3/8-16 UNC X 1 1/2 GR5

7 1 24941 DOOR, LEFT - CHAIN CLOSURE, 200'S (PULL LATCHES)

6 1 24942 DOOR, RIGHT - CHAIN CLOSURE, 200'S (PULL LATCHES)

5 2 A23435 HINGE ASS'Y, REAR SHEET DOOR (LEFT)

4 2 A23436 HINGE ASS'Y, REAR SHEET DOOR (RIGHT)

3 12 23432 PLATE, DOOR HINGE SPACER

2 1 A24115 CENTER MEMBER, CHAIN CLOSURE DOOR, 300S

19

6

7

9 111012

15

16

17 X 2

18

20
21 22

23

CHAIN CLOSURE DOOR - W/ PULL LATCHES



 

MIXER DECALS 
 
 
 
 

 

 

38 39 



 
 

MIXER DECALS 
 

ITEM PART # QTY DESCRIPTION ITEM PART # QTY DESCRIPTION 
1 102791  2 203 DECAL 15 101181 1 DOOR MARKER (TRUCK) 
1 102792  2 253 DECAL ** A9433 1 HAYMOGENIZER DECAL KIT 
1 102793  2 303 DECAL ** A9682 1 203 DECAL KIT 
2 102549  3 HARSH DECAL (SIDE, REAR) ** A9683 1 253 DECAL KIT 
3 102546  18' RED STRIPE SIDE, 203 ** A9684 1 303 DECAL KIT (TRAILER) 
3 102546  26' RED STRIPE SIDE, 253 ** A9687 1 303 DECAL KIT (TRUCK) 
3 102546  30' RED STRIPE SIDE, 303 ** A9595 1 SAFETY DECAL KIT 
4 102097  2 NO LIFT DECAL 20 102372 2 STATIONARY DECAL 
5 102339  1 DANGER, ROTATING AUGERS *21  102071 1 DANGER DO NOT ENTER 
6 102070  1 OIL BATH MAINTENANCE *22  102370 1 DO NOT OPERATE W/O SHIELD 
8 102358  1 DANGER, DRIVE LINE *23  102556 1 SLOW MOVING VEHICLE 
9 102107  1 DANGER, 540 RPM 24 102360 2 REFLECTOR, ORANGE 

10 101992  1 DOOR MARKER (TRAILER) 25 102361 2 REFLECTOR, RED 
11 102069  1 MAINTENANCE 26 102776 1 GEAR BOX SPROCKET ROTATION 
12 102109  1 CAUTION, WELDING 27 102794 2 DECAL, SERIES THREE 
13 102110  1 HAYMOGENIZER LOADING *28  102874 1 DECAL, OFF ROAD USE 
14 102359  1 HAYMOGENIZER  *29  102777 1 DECAL, TUB GUARD 

        
NOTE: *21,*29 -  INSTALL NEXT TO LADDER. 
 *22,*23,*28 -  DECALS ARE USED ON TRAILER MODEL ONLY.  
 ** DECALS INCLUDED IN DECAL KITS ARE EQUAL TO DECALS ATTACHED TO MIXER AT TIME OF 

SHIPMENT. 

 
 

DECALS NOT AVAILABLE SEPARATELY...PURCHASE BY KIT ONLY 
 

HARSH ENCOURAGES THE REPLACEMENT OF ALL SAFETY DECALS WHEN THEY BECOME UNREADABLE, DAMAGED, OR IF THE 
UNIT IS REPAINTED.  IN ORDER TO ASSURE MIXERS ARE COMPLETELY REDECALED WITH ALL THE NECESSARY SAFETY 
DECALS, THEY ARE INCLUDED IN THE TRUCK AND TRAILER DECAL KITS.  IF YOU DO NOT DESIRE TO PURCHASE THE 
COMPLETE MIXER DECAL KIT, YOU CAN PURCHASE ONLY THE SAFETY DECAL KIT WHICH WILL PROVIDE YOU WITH THE 
SAFETY AND OPERATION DECALS ONLY. 

 

 

40



 
 

TUB GUARD 
 

TUB GUARD 
ITEM PART # QTY DESCRIPTION ITEM PART # QTY DESCRIPTION 

* A18239 1 TUB GUARD ASSEMBLY (203) 3 102127 16 SCREW, HEX HD CAP (253) 
* A18237 1 TUB GUARD ASSEMBLY (253) 3 102127 18 SCREW, HEX HD CAP (303) 
* A18240 1 TUB GUARD ASSEMBLY (303) 4 102574 14 NUT, HEX NY-LOCK (203) 
1 16 NUT, HEX NY-LOCK (253) 
1 18 NUT, HEX NY-LOCK (303) 
1 14 WASHER, FLAT (203) 
2 16 WASHER, FLAT (253) 
2 18 WASHER, FLAT (303) 
2 4 PIPE, GUARD SPACER 3/4 LG. 
3 1 DECAL, TUB GUARD 

        
NOTE: 
 

 

    
    
    
    
    
    
    

 

    
    
    
    
    
    
    

 

41

17251 2 PIPE, TUB GUARD 96" LG. (203) 4 102574
17252 2 PIPE, TUB GUARD 120" LG. (253) 4 102574
17253 2 PIPE, TUB GUARD 144" LG. (303) 5 100713
18238 6 PIPE, TUB GUARD 76" LG. (203) 5 100713
18238 6 PIPE, TUB GUARD 76" LG. (253) 5 100713
18238 7 PIPE, TUB GUARD 76" LG. (303) 6 17256

102127 14 SCREW, HEX HD CAP (203) *7 102777

*    TUB GUARD ASSEMBLIES INCLUDE ALL PARTS SHOWN.
*7  INSTALL NEXT TO LADDER.



 

STATIONARY PARTS 
 

 
STATIONARY PARTS / WITH COUPLER DRIVE 

 
ITEM PART # QTY DESCRIPTION ITEM PART # QTY DESCRIPTION 

1 A17292 1 HAND WHEEL ASSEMBLY 18 102001 1 BUSHING, 1 1/8 ID (203,253) 
2 100380  1 SCREW 18 102000 1 BUSHING, 1 3/8 ID (203,253) 
3 100271  21 WASHER, LOCK 18 102378 1 BUSHING, 1 3/8 ID (303) 
4 100254  17 NUT 18 102374 1 BUSHING, 1 5/8 ID (303) 
5 17286  1 HANDLE, DOOR LOCK 19 101997 1 SHEAVE (203,253) 
6 A17285 1 DOOR LOCK ASSEMBLY 19 102373 1 SHEAVE (303) 
7 100092  1 SPROCKET 20 102105 1 PLANETARY REDUCER 21:1 
8 34990  1 KEY 21 A15707 1 INPUT ADAPTER ASSEMBLY 
9 17122  1 SHAFT, DOOR OPENER 22 10983  2 KEY 

 10  101996  6 SCREW 23 101994 2 CHAIN COUPLING HALF 
13 101442  3 BEARING 24 101875 1 CHAIN (FOR COUPLING) 
14 A17119 1 DISCHARGE DOOR ASS'Y 25 101876 1 COVER 
15 101998  1 SHEAVE (203,253) 26 100055 1 BEARING, PILLOW BLOCK 
15 102376  1 SHEAVE (303) 27 101444 10 SCREW 
16 102002  1 BUSHING (203,253) 28 100272 10 WASHER, LOCK 
16 102377  1 BUSHING (303) 29 300826 6 NUT 
17 101999  3 BELT, V (203,253) 30 16882  1 SHAFT, DRIVE 
17 102375  5 BELT, V (303) 31 302072C 1 BEARING, TWO BOLT 

    32 100300 11 WASHER, FLAT 
        
NOTE: THE ABOVE IS THE STANDARD SET UP.  MANY TIMES THE DRIVE COMPONENTS ARE SPECIAL ORDERED 

OR MODIFIED IN THE FIELD.  THEREFORE, YOU MUST VERIFY BELTS, SHEAVES, AND BUSHING 
SPECIFICATIONS BEFORE ORDERING. 

 

 

42



BELT DRIVE

ITEMS 65, 66 & 68 ARE TO BE SH IPPED LOOSE

INSTALL ITEMS 64, 67 & 69 PRIOR TO SH IPP ING

2

1

NOTE:

REV

LET
DESCRI PTI ON OF CHANGE ECO NO

C
A
D
 
D
R
A
W
I
N
G
-
-
D
O
 
N
O
T
 
R
E
V
I
S
E
 
M
A
N
U
A
L
L
Y

R
E
P
O
R
T
 
E
R
R
O
R
S
 
T
O
 
E
N
G
I
N
E
E
R
I
N
G
 
D
E
P
A
R
T
M
E
N
T

H I I #1 0 2528

Un l ess Otherw i se Spec i f i e d :

A l l  D i m ens i o ns I n I nches

A l l  Mach i n e Surfaces

1 25

A l l  Sharp CornersBreak

. 0 1 0 -Max .

To l erances :

Dec . X X+ . 0 3

XXX+ . 0 0 5

Frac . + 1 / 1 6 "

Ang l es+ 1 °

Q TY I TE M

S I ZEMATL UN I T

PART NO

MATL NO

CUSTOMER

DESCR I P T I O N

MATER I A L DESCR I P T I O N

RELEASE ECO#

F I N AL ASSY

REV
SHEET OF

SCALE :
DATE :

DRAWN BY :

C HECKED BY :

DATE :

A PPROVED BY :

DATE :

TI TLE

S I ZE DRAWI NG NO

COMP NO
D

60 0  OAK AVE .

EATON , CO . 8 0 6 1 5

2

1

2 2 A15720 STATIONARY M IXER STAND ASS'Y 35"

1 1 A7653 TUB GROUP - 303

4 3 A15685 SCALE MOUNT TO TUB ASS'Y

4 4 100545 HEX HEAD SCREW,  3/8-16 X 3 1/2

12 5 101985 HEX LOCK NUT, 3/8-16

1 6 15712 BEARING MOUNT PLATE

1 7 15713 BELT DRIVE BEARING MOUNT PLATE

1 8 100055 BEARING, P ILLOW BLOCK, Ø1 1/4

1 9 A17525 BELT GUARD ASSY - FRONT

3
45

A

A

B

B

ROTATED 90° CCW

ROTATED 90° CCW

6

7

1 10 A17527 BELT GUARD ASSY - REAR

2 11 300892C HEX HEAD SCREW, 5/16-18 X 1 1/4

2 12 101981 SPACER

10 13 100170 LOCK WASHER, 5/16

10 14 100297 HEX NUT, 5/16-18

2 15 100443 FLAT WASHER, 5/16

1 16 A15727 MOTOR MOUNT HANGER ASSY

1 17 A16707 MOTOR MOUNT ASSY (7.5 - 25 H.P.)

17

18

1 18 15710 H INGE PIN , Ø1 X 14 1/2

1 19 A15734 BELT TENSIONER ASSY

1 20 15733 H INGE PIN , Ø1 X 10 1/2

2 21 101840 EYE BOLT, 3/8-16 X 6

2 22 100254 HEX NUT,  3/8-16

8 23 101829 LOCK COLLAR, Ø1" ID

1 24 A19804 DRIVE SHAFT ASSY

1 25 A15707 INPUT ADAPTER ASSY

SCALE: 1/8

SCALE: 1/8

23

24

10 26 101444 HEX HEAD SCREW, 1/2-13 X 1 1/2

10 27 100272 LOCK WASHER, 1/2

1 28 16882 DRIVE SHAFT, Ø 1 1/4 X 26

2526

27

1 29 302072C BEARING, 2 BOLT FLANGE, Ø1 1/4

6 30 100838 FLAT WASHER, 1/2

6 31 300826C HEX NUT, 1/2-13

35 36

2829

8 REF

DETAIL "C"

2627

3031

1 34 A17119 DISCHARGE DOOR 200'S STATIONARY

2 35 15741 BEARING MOUNT PLATE 1/4 X 5 X 5 1/2

1 36 101442 BEARING, 2 HOLE FLANGE - Ø1"

6 37 101996 CARRIAGE HEAD SCREW, 3/8-16 X 1 1/2

11 38 100300 FLAT WASHER, 3/8

21 39 100271 LOCK WASHER, 3/8

17 40 100254 HEX NUT, 3/8-16

37

3938 40

3233

1 32 15178 DRIVELINE HANGER PLATE

1 33 15180 BEARING MOUNT ANGLE

3839

40 41

6 41 100692 HEX HEAD SCREW, 3/8-16 X 1 1/2

8

9 10 11

13

12

14 15

16
19

20

2122

SCALE: 1/4

4243

1 42 16721 SH IELD MOUNT ANGLE, 2 X 2 X 12 1/2

1 43 16720 SH IELD MOUNT ANGLE, 2 X 2 X 9

1 45 17122  WHEEL SHAFT, Ø1" X 58

2 46 100092 SPROCKET, H60B13  1" BORE

2 47 34990 KEY, 1/4 X 1 1/4

2 48 17124 DOOR LOCK MOUNT

1 49 A17285 DOOR LOCK HANDLE W/ PIN

1 50 100380 HEX HEAD SCREW, 5/16-18 X 2 1/4

1 51 17113 WHEEL LOCK PLATE

1 52 A17292 HAND WHEEL ASSY, Ø23 1/2 OD

1 53 16785 DISCHARGE CHUTE BOTTOM

1 54 100985 DISCHARGE MAGNET

1 55 16784 DISCHARGE CHUTE SIDE (R IGHT)

1 56 16783 DISCHARGE CHUTE SIDE (LEFT)

8 57 102283 TRUSS HEAD SCREW, 5/16-18 X 3/4

2 60 16787 DOOR FILLER (SIDES)

2 61 101819 HEX HEAD SCREW, 1/4-20 X 3/4

1 58 102237 HEX HEAD SCREW, 3/8-16 X 3

4 59 A16614 WEIGH BAR SPACER ASSY

2 44 100360 FLAT WASHER, 1"
44

34

45
46 47

48

49

50

51

52

54

53

55

56
13 14

57

39 40

58 59

60

1836

39

2 62 100304 LOCK WASHER, 1/4

2 63 100221 HEX NUT, 1/4-20

1 64 102377 BUSH ING, SF 1 1/4 BORE

1 65 102374 BUSH ING, SF 1 5/8 BORE

ALT 65 100304 BUSH ING, SF 1 3/8 BORE

1 66 102373 SHEAVE, B BELT 3.75  O.D. FOR SF BUSH ING6564

66
67

1 67 102376 SHEAVE, B BELT 11.35  O.D. FOR SF BUSH ING

5 68 102375 "B" BELT, B60

1 69 34989 KEY, 1/2 X 2

1 70 A18240 TUB GUARD ASSY

1 71 103360 ROLL PIN , Ø1/8 X 1"

70

71

1 72 19805 FORMED DRIVELINE GUARD 

73

1 73 17850 DOOR FILLER (TOP ANGLE)

1

2

1

2

2

2

1

1

1

68

69

2

2
2

SEE 7391 FOR 203 & 253

1 74 102105 GEAR BOX, PLANETARY - ED2045 21:1

74

2 75 A19422 DOOR GUIDE ASS'Y

75

SEE SHEET 2
FOR DIMENSIONS

23

23

23

2X

2X

4X

76

1 76 18092 BEARING MOUNT PLATE 1/4 X 5 X 7

4 77 102482 CARRIAGE BOLT,  1/2-13 X 1 1/2

77

14 78 100536 DEE RING

PLACE (1) DEE RING ON INSIDE OF BOTH M IXER STANDS3

3

PLACE (12) DEE RINGS EQUALLY SPACED ON RIGHT SIDE 

OF M IXER UNDER 3 X 5 RAIL TUBE

REF

REF

1 79 20500 DRIVELINE GUARD, 7 1/2 X 9 X 39

79

SJC

4/18/05

STATIONARY M IXER 
303

A7402
7000/7400

1 2

303

D

 D REVISED AND REDRAWN 4-18-05

1/16

7.00
INSIDE FRONT SHEET

TO CENTERLINE PEDESTAL

16.75

9.50

120.00

SECTION  A - A

SECTION  B - B

DETAIL "C"

customersupport
Typewritten Text
STATIONARY DRIVE / WITH WELDED DRIVE SHAFT 303



R
E
P
O
R
T
 
E
R
R
O
R
S
 
T
O
 
E
N
G
IN
E
E
R
IN
G
 
D
E
P
A
R
T
M
E
N
T

C
A
D
 
D
R
A
W
IN
G
-
-
D
O
 
N
O
T
 
R
E
V
IS
E
 
M
A
N
U
A
L
L
Y

S JC

4/18/05

STATIONARY M IXER 
203 & 253

A7391S2
7000/7400

2 2

203, 253

NR

17.00
INSIDE FRONT SHEET

TO CENTERLINE PEDESTAL

33.0011.00

(10.50)

(3) HOLES
TH IS SIDE

47.00

17.00

HII#102620

Unless Otherw ise Specified:

A ll Dimensions In Inches

          XXX± .005

     Angles ± 1°

     Frac. ±1/16"

     Dec.   XX± .03

Break All Sharp Corners

A ll Machine Surfaces

Tolerances:

     .010-Max.

125

TITLE

SIZE

EATON, CO  80615

PO BOX 7

CHECKED BY:

DATE:

APPROVED BY:

DATE:

DRAW ING NO

COMP NO

REV

FINAL ASSY

SHEET

SCALE:
DATE:

DRAWN BY:

OF

32.00 (ITEM 16)

(15.00 - ITEM 16)

MATL SIZE UN IT

QTY ITEM DESCRIPTION 

MATER IAL DESCRIPTION MATL NO

PART NO

REV
LET DESCRIPTION OF CHANGE ECO No

CUSTOMER

C

RELEASE ECO#

REV REVDESC ECONO

 1/4

customersupport
Typewritten Text
STATIONARY DRIVE / WITH WELDED DRIVE SHAFT 203 & 253



SJC

4/18/05

STATIONARY MIXER 
203 & 253

A7391
7000/7300

1 2

203, 253

D

 D REVISED AND REDRAWN 4-18-05

1/16

1 64 102002 BUSHING, SK 1 1/4 BORE

1 65 102000 BUSHING, SH 1 3/8 BORE

ALT 65 102001 BUSHING, SH 1 1/8 BORE

1 66 101997 SHEAVE, "3V" BELT 3.35 O.D.

1 67 101998 SHEAVE, "3V" BELT 10.60 O.D.

3 68 101999 V-BELT, 3V X 60" LONG

BELT DRIVE

ITEMS 65, 66 & 68 ARE TO BE SHIPPED LOOSE

INSTALL ITEMS 64, 67 & 69 PRIOR TO SHIPPING

2

1

NOTE:

REV
LET DESCRIPTION OF CHANGE ECO NO

C
A
D
 
D
R
A
W
IN
G
-
-
D
O
 
N
O
T
 
R
E
V
IS
E
 
M
A
N
U
A
L
L
Y

R
E
P
O
R
T
 
E
R
R
O
R
S
 
T
O
 
E
N
G
IN
E
E
R
IN
G
 
D
E
P
A
R
T
M
E
N
T

H II#102528

Un less Otherw ise Specified:

All D im ensions In Inches
All Mach ine Surfaces

125

All Sharp CornersB reak

.010-Max.

Tolerances:

Dec. XX+ .03

XXX+ .005

Frac. + 1/16"

Angles + 1°

QTY ITEM

SIZEMATL UNIT

PART NO

MATL NO

CUSTOMER

DESCRIPTION

MATERIAL DESCRIPTION

RELEASE ECO#

FINAL ASSY

REV
SHEET OF

SCALE:
DATE :

DRAWN BY:

CHECKED BY:

DATE :

APPROVED BY:

DATE :

TITLE

S IZE DRAW ING NO

COMP NO
D

600 OAK AVE .

EATON, CO. 80615

2

1

2 2 A15720 STATIONARY MIXER STAND ASS'Y 35"

1 1 A7651 TUB GROUP - 203 

4 3 A15685 SCALE MOUNT TO TUB ASS'Y

4 4 100545 HEX HEAD SCREW,  3/8-16 X 3 1/2

12 5 101985 HEX LOCK NUT, 3/8-16

1 6 15712 BEARING MOUNT PLATE

1 7 15713 BELT DRIVE BEARING MOUNT PLATE

1 8 100055 BEARING, PILLOW BLOCK, Ø1 1/4

1 9 A17525 BELT GUARD ASSY - FRONT

3
45

A

A

B

B

ROTATED 90° CCW

ROTATED 90° CCW

6

7

1 10 A17527 BELT GUARD ASSY - REAR

2 11 300892C HEX HEAD SCREW, 5/16-18 X 1 1/4

2 12 101981 SPACER

10 13 100170 LOCK WASHER, 5/16

10 14 100297 HEX NUT, 5/16-18

2 15 100443 FLAT WASHER, 5/16

1 16 A15727 MOTOR MOUNT HANGER ASSY

1 17 A16707 MOTOR MOUNT ASSY (7.5 - 25 H.P.)

17

18

1 18 15710 HINGE PIN, Ø1 X 14 1/2

1 19 A15734 BELT TENSIONER ASSY

1 20 15733 HINGE PIN, Ø1 X 10 1/2

2 21 101840 EYE BOLT, 3/8-16 X 6

2 22 100254 HEX NUT,  3/8-16

8 23 101829 LOCK COLLAR, Ø1" ID

1 24 A19804 DRIVE SHAFT ASSY

1 25 A15707 INPUT ADAPTER ASSY

SCALE: 1/4

SCALE: 1/4

23

24

10 26 101444 HEX HEAD SCREW, 1/2-13 X 1 1/2

10 27 100272 LOCK WASHER, 1/2

1 28 16882 DRIVE SHAFT, Ø 1 1/4 X 26

2526

27

1 29 302072C BEARING, 2 BOLT FLANGE, Ø1 1/4

6 30 100838 FLAT WASHER, 1/2

6 31 300826C HEX NUT, 1/2-13

35 36

2829

8 REF

DETAIL "C"

2627

3031

1 34 A17119 DISCHARGE DOOR 200'S STATIONARY

2 35 15741 BEARING MOUNT PLATE 1/4 X 5 X 5 1/2

1 36 101442 BEARING, 2 HOLE FLANGE - Ø1"

6 37 101996 CARRIAGE HEAD SCREW, 3/8-16 X 1 1/2

11 38 100300 FLAT WASHER, 3/8

21 39 100271 LOCK WASHER, 3/8

17 40 100254 HEX NUT, 3/8-16

37

3938 40

3233

1 32 15178 DRIVELINE HANGER PLATE

1 33 15180 BEARING MOUNT ANGLE

3839

40 41

6 41 100692 HEX HEAD SCREW, 3/8-16 X 1 1/2

8

9 10 11

13

12

14 15

16
19

20

2122

SCALE: 1/4

4243

1 42 16721 SHIELD MOUNT ANGLE, 2 X 2 X 12 1/2

1 43 16720 SHIELD MOUNT ANGLE, 2 X 2 X 9

1 45 17122  WHEEL SHAFT, Ø1" X 58

2 46 100092 SPROCKET, H60B13  1" BORE

2 47 34990 KEY, 1/4 X 1 1/4

2 48 17124 DOOR LOCK MOUNT

1 49 A17285 DOOR LOCK HANDLE W/ PIN

1 50 100380 HEX HEAD SCREW, 5/16-18 X 2 1/4

1 51 17113 WHEEL LOCK PLATE

1 52 A17292 HAND WHEEL ASSY, Ø23 1/2 OD

1 53 16785 DISCHARGE CHUTE BOTTOM

1 54 100985 DISCHARGE MAGNET

1 55 16784 DISCHARGE CHUTE SIDE (RIGHT)

1 56 16783 DISCHARGE CHUTE SIDE (LEFT)

8 57 102283 TRUSS HEAD SCREW, 5/16-18 X 3/4

2 60 16787 DOOR FILLER (SIDES)

2 61 101819 HEX HEAD SCREW, 1/4-20 X 3/4

1 58 102237 HEX HEAD SCREW, 3/8-16 X 3

4 59 A16614 WEIGH BAR SPACER ASSY

2 44 100360 FLAT WASHER, 1"
44

34

45
46 47

48

49

50

51

52

54

53

55

56
13 14

57

39 40

58 59

60

1836

39

2 62 100304 LOCK WASHER, 1/4

2 63 100221 HEX NUT, 1/4-20

6564

66
67

1 69 34989 KEY, 1/2 X 2

1 70 A17259 TUB GUARD ASSY

1 71 103360 ROLL PIN, Ø1/8 X 1"

70

71

1 72 19805 FORMED DRIVELINE GUARD 

73

1 73 17850 DOOR FILLER (TOP ANGLE)

1

2

1

2

2

2

1

1

1

68

69

2

2
2

SEE 7402 FOR 303

1 74 102105 GEAR BOX, PLANETARY - ED2045 21:1

74

2 75 A19422 DOOR GUIDE ASS'Y

75

SEE SHEET 2
FOR DIMENSIONS

23

23

23

2X

2X

4X

76

1 76 18092 BEARING MOUNT PLATE 1/4 X 5 X 7

1 1 A7652 TUB GROUP - 253

4 77 102482 CARRIAGE BOLT,  1/2-13 X 1 1/2

77

14 78 100536 DEE RING

PLACE (1) DEE RING ON INSIDE OF BOTH MIXER STANDS3

3

PLACE (12) DEE RINGS EQUALLY SPACED ON RIGHT SIDE 

OF MIXER UNDER 3 X 5 RAIL TUBE

1 79 20500 DRIVELINE GUARD, 7 1/2 X 9 X 39

79

7.00
INSIDE FRONT SHEET

TO CENTERLINE PEDESTAL

16.75

9.50

96.00 - 253
72.00 - 203

SECTION  A - A

SECTION  B - B

DETAIL "C"




	Mixer Orientation
	DESCRIPTION
	DESCRIPTION

	DRIVE LINE TRAILER
	DESCRIPTION
	DESCRIPTION
	DESCRIPTION
	DESCRIPTION




	REAR DRIVE
	DESCRIPTION
	DESCRIPTION
	DESCRIPTION
	DESCRIPTION
	DESCRIPTION
	DESCRIPTION



	ITEM
	DESCRIPTION
	DESCRIPTION



	ELECTRIC CONTROL HYDRAULICS
	DESCRIPTION
	DESCRIPTION
	DESCRIPTION
	DESCRIPTION
	DESCRIPTION
	DESCRIPTION


	DISCHARGE DOOR CYLINDER
	DESCRIPTION
	DESCRIPTION




	LINERS & HAY SHELVES
	DESCRIPTION
	DESCRIPTION
	LINERS


	LINERS
	DESCRIPTION
	DOOR MARKER - TRAILER
	DESCRIPTION
	DESCRIPTION
	DESCRIPTION
	DESCRIPTION
	DESCRIPTION
	DESCRIPTION


	TUB GUARD


	TUB GUARD
	DESCRIPTION
	DESCRIPTION
	PAGE NUMBER




	Untitled
	Untitled
	Untitled

